F. CONSOLIDATION CHARACTERISTICS

Included herein are data from several references.
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COEFFICIENT OF PERMEABILITY, K30, 107 CM/SEC
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PRESSURE, P, TONS/SQ FT
—— .
U.S. STANDARD SIEVE SIZE
TEST DATA ][‘ 3IN IN. NO4ANQIO NO.40 NO.200
| Overburden Pressure, P, .16 Tons/Sq Ft 80 X
Preconsol Pressure, P. ©-45 Tons/Sq Ft liG 7
Compression Index, C. .70 60
Permeability at Initial ¢ 179 o —
Ky 787 x10"8em/sec [
Ft/Min [l= 4°
W
Initial Ht 04 7US00 in. | Diam24 U9 Fn. l‘({:‘,”
a
initial Saturation, $, 2| /00 || *° \
Final Saturation, S, 1| 00 || i
o
Initial Dry Density 4G Bs/Cuft| 495 1000 100 GRAIN SIZE IN MILLIMETERS oo o0t
Initial Water Conteng w!%!& (-7 X cosates | -7 ‘am SILT OR CLAY

Remarks:
Project

HUDSON RIVER SILTATION STUDY =

Specli flc Gravity 2.64

In. Volds Ratlo 2.,3360

Sayreville - Raritan River Comparison

Fin. Volds Ratio I.

Area OORPS OF ENGINEERS, New York District - Ass.Sh. 63

‘/ Orqonics 8.8%
Boring No. R2 Sample No. U2
- R/t
Classifcat Elev or Depth yr - 5 Oate Nov, 8, I%l
i 63.8 ¢ 2.64
PL 3re Dy 2.00/8 mm, CONSOLIDATION TEST REPORT
R 700 : S
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CONSOLIDATION TEST REPORT
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Rpplied Pressure - tsf
Natural Natural Dry ' e 4 s . .
Saturation |Moisture |Density LL PI Sp.Gr. Initial wvoid ratio
181.2 % 173.8 29.6 134.4 81.7 2.530 4,3443
TEST RESULTS MATERIAL DESCRIPTION
i 1
Cv@ toe ~ o0 'F-r"/clo-:‘ dk gray Organic Clay
Project No.: P91-969.185 Lab File No. 564

Pro ject: BPAMT Dredging Materials
Location: Vibro Core 738 - 731

Date: May 1,

1996

Remarks:

Tested bg: T. Spero

CONSOLIDATION TEST REPORT

THE PORT AUTHORITY OF N.Y. & N_J.

Reviewed bg:SﬂC’
Fig. No..____




CONSOLIDATION TEST REPORT
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Applied Pressure - tsf
Natural Natural Dry el . .
Saturation |Moisture |Density Lt Pl Sp - Gr. Initial void ratio
191.5 % 174.2 29.6 2.5308 4.3429
TEST RESULTS MATERIAL DESCRIPTION
Cv@tso ~ ©.01 ‘H'::&c..ﬂ gray Organic Clay
Project No.: P11-233.167 Lab File No. 545
Pro ject: Howland Hook Remarks:
Location: Dredge Material
Torvane tst
Date: July 19, 19385
CONSOLIDARTION TEST REPORT Tested by: T. Spero
THE PORT AUTHORITY OF N_Y. & N_J.

Fig. No.




CONSOLIDATION TEST REPORT
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Applied Pressure - tsf
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Saturation |Moisture |Density LL PI Sp.Gr. Initial void ratio
123.6 % 138.7 43.0 104.5 60.0 2.540 2.6874

TEST RESULTS

MATERIAL DESCRIPTION

Cv @tso ~ 0O.01 'F-'a/dad

Project No.: Lab File # 564
Pro ject: PST Dredge Material
Location:

Date: May 9, 1996

gray Organic Clay

CONSOLIDATION TEST

THE PORT AUTHORITY OF N.Y. & N.J.

REPORT

Remarks:

Tested bg: T. Spero

Reviewed bg:sgg;
Fig. No.




